
 
 

City of Avalon 
RECYCLED WATER / ENERGY SUSTAINABILITY 

SUB-PLAN STUDY 

June 2016 

mailto:mshatila@mbakerintl.com


   

 CITY OF AVALON  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

  

THIS PAGE INTENTIONALLY LEFT BLANK 

 

  



   

 CITY OF AVALON  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

  

 

RECYCLED WATER / ENERGY SUSTAINABILITY 

SUB-PLAN STUDY 
 

 

 
JUNE 2016 

 
 

Prepared for: 
City of Avalon 

410 Avalon Canyon Road 
Avalon, California 90704 

 

Prepared by: 

  

9755 Clairemont Mesa Blvd 

San Diego, CA 92124 

858.614.5000  Tel 

858.614.5001  Fax 

 

JN: 149561 

H:\PDATA\149561\Admin\Reports\Water\Recycled Water Study\Final\FINAL_Avalon_RW Study_v4.docx  
[...]
throughout Avalon, while also filling both Mount Ada and Falls Canyon saltwater reservoirs.  The Avalon 



  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

 CITY OF AVALON  SALTWATER SYSTEM 

PAGE 4  

saltwater distribution system consists of approximately 24,000 feet of pipelines, ranging in diameter from 

4-inch to 12-inch.  The distribution pipelines are made of asbestos concrete (AC), but are replaced with 

PVC on an as needed basis.  Refer to Figure 2-4 for an illustration of the saltwater distribution system.   

The saltwater distribution system also includes two small booster stations to provide saltwater to the 

higher elevations within Avalon.  These two booster stations known as Hill Street Booster Station and 

Whittley Booster Station each have 7.5 hp centrifugal pumps that pressurize a 260 gallon hydro-

pneumatic (bladder) tank to provide saltwater to the residential units and for fire suppression above Hill 

Street and along Camino del Monte (elevations above 120 feet). The Hill Street Booster Station is located 

on Hill Street, east of Vieudelou Avenue.  The Whittley Booster Station is located on the corner of East 

Whittley and Country Club Drive.  Figure 2-2 provides an image of each booster station, respectively, while 

Figure 2-4 illustrates their location. 

Figure 2-1. Catherine Booster Station (Saltwater) and Pumps 

   

Figure 2-2. Hill Street and Whittley Booster Stations (Saltwater) 

  

Hill Street     Whittley 

2.3 Saltwater Reservoirs 
In addition to the saltwater pipeline distribution system, the system includes two (2) storage reservoirs.   

The Mount Ada Reservoir is located north of Wrigley road, near the Wrigley Mansion.  The Falls Canyon 



  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

 CITY OF AVALON  SALTWATER SYSTEM 

PAGE 5  

Reservoir is located north of Cemetery Road, west of Cabrillo Drive.  The storage capacity of each reservoir 

is approximately 300,000 gallons and 420,000 gallons, respectively.  Both reservoirs are approximately 

220 feet above sea level giving the system sufficient pressure to provide service to most areas within 

central Avalon up to 170 feet above sea level.  Pressure is approximately 80 pounds per square inch (psi) 

in the Avalon flats area, and the CBS can provide increased pressure.  Figure 2-3 provides an image of each 

reservoir, while Figure 2-4 illustrates their location 

Figure 2-3. Falls Canyon and Mount Ada Saltwater Reservoirs 

  

Falls Canyon     Mount Ada 

2.4 Saltwater Issues 
Although the use of the saltwater system helps alleviate the demand for potable water, saltwater has 

several issues concerning corrosion. Metallic isolation valves corrode at a rapid pace and therefore if a 

saltwater pipeline breaks, it can be difficult to isolate the problem without shutting down large areas 

within the distribution system. This leads to higher maintenance, repair, and replacement requirements 

and costs associated with these issues.  In addition, saltwater use for toilet flushing creates an aesthetic 

issue for residents (consumers) due to staining of toilet fixtures and increased corrosion.  Furthermore, 

the resulting high total dissolved solids (TDS) in the wastewater causes several problems for the WWTF, 

consisting of increased corrosion of metals and concrete, reduced oxygen transfer capability, and unique 

sludge dewatering characteristics. 

Given the above issues due to the corrosion, aesthetics, and treatment issues associated with a saltwater 

system, it would be beneficial for Avalon to develop a new water source for flushing toilets and fire 

suppression.  Using potable water is an option, but the main purpose of the saltwater system was to 

alleviate the demand for potable water.  Therefore, the preferred alternative is to convert the saltwater 

system into a recycled water system, which is discussed in Section 5.0 and Section 6.0. 

The benefits of replacing saltwater with recycled water would be a significant reduction in TDS of the 

generated wastewater, which assists in reduction of metals corrosion, increase oxygen transfer efficiency 

of the wastewater treatment process, and increase in efficiency of the sludge dewatering process at the 

WWTF. 



  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

 CITY OF AVALON  SALTWATER SYSTEM 

PAGE 6  

THIS PAGE INTENTIONALLY LEFT BLANK 

 

  





 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

THIS PAGE INTENTIONALLY LEFT BLANK 



  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

 CITY OF AVALON  SANITARY SEWER COLLECTION SYSTEM 

PAGE 9  

3.0 Sanitary Sewer Collection System 
Avalon is making extensive efforts to actively maintain and improve Avalon’s sewer collection system, 

reduce sanitary sewer overflows (SSOs), and provide a level of sewer service indicative of Avalon’s high 

standards. Avalon has taken action by completing a comprehensive inspection of the entire sewer 

collection system to assess the condition of each pipeline within the system. Avalon has also contracted 

with ES for the operation and maintenance of their WWTF, sewer collection system, and saltwater system. 

The sanitary sewer collection system runs through city streets, alleys, and easements, and consists of 

approximately 7.1 miles of gravity pipes ranging in size from 6-inch to 18-inch as well as 1.2 miles of 16-

inch and 12-inch force mains, as shown in Figure 3-6 and Figure 3-7. The system dates back to the 1920s 

and has recently undergone significant rehabilitation and replacement. The force main consists of 

pressurized and gravity pipeline segments, varying in size and material. Low flow diverters are installed at 

the Crescent Avenue storm drain inlets that divert nuisance dry weather surface water and the initial 

storm water flow for a storm to the sewer system. The saltwater (seawater) used to flush toilets and 

urinals makes Avalon’s wastewater highly corrosive due to the salinity. 

3.1 Wastewater Flows 
The WWTF has an average dry weather design capacity of 1.2 million gallons per day (mgd).  However, 

due to the extreme conservation measures that have been implemented over the past few years because 

of a historic drought affecting all of California, the wastewater flows to the WWTF have decreased 

significantly.  Table 3-1 below provides the average daily flows treated at the WWTF for each month from 

July 2014 to December 2015.  Since July 2014, the average daily flow is approximately 0.41 mgd.  The peak 

flow since July 2014 is approximately 0.70 mgd.  A report prepared by Malcom Pirnie in November 1997 

(Benchmark Engineering Report for the City of Avalon Wastewater Treatment Plant Improvements), 

provided peak monthly flowrates as high as 1.3 mgd, proving the drastic reduction in wastewater flow 

over the past two decades. 

Table 3-1 City of Avalon Wastewater Flows (2014-15) 

Year 2014 Average Flow Year 2015 (con’t) Average Flow 

Jul 0.53 Apr 0.36 

Aug 0.47 May 0.38 

Sep 0.38 Jun 0.42 

Oct 0.36 Jul 0.55 

Nov 0.34 Aug 0.51 

Dec 0.36 Sep 0.46 

Year 2015 Average Flow Oct 0.43 

Jan 0.32 Nov 0.39 

Feb 0.32 Dec 0.36 

Mar 0.36   

    

Avg. Day  0.41 Avg. Month 0.41 

Min. Day  0.22 Min. Month 0.32 

Max. Day 0.68 Max. Month 0.53 

                           NOTE: All flows shown in table are in million gallons per day (mgd) 



  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

 CITY OF AVALON  SANITARY SEWER COLLECTION SYSTEM 

PAGE 10  

3.2 Wastewater Lift Stations  
The Catherine Lift Station (CLS) is located in the heart of Avalon near the intersection of Crescent Avenue 

and Pebbly Beach Road. The CLS serves as the initial lift to convey wastewater collected from Avalon to 

the WWTF. Figure 3-1 provides an image of the CLS, while Figure 3-4 illustrates the location of the CLS.  

The CLS was reconstructed in early 2000, and consists of a dry well/wet well configuration.  The wet well 

collects the raw wastewater from Avalon’s gravity sewer collector system and the dry well houses the 

pumps and controls. The CLS has two (2) Flygt centrifugal pumps, model 3153 (see Figure 3-1). 

Figure 3-1. Catherine Lift Station and Centrifugal Pump 

   

Pebbly Beach Lift Station (PBLS), is located along Pebbly Beach Road near the SCE power generating 

facility.  The PBLS serves as the final lift to the WWTF.  Figure 3-2 provides an image of the lift station, 

while Figure 3-4 illustrates its location.  The PBLS collects raw wastewater from the industrial complex in 

Pebbly Beach, in addition to wastewater pumped from the CLS.  Based on As-built drawings, the PBLS was 

constructed in 1981.  Based on the site reconnaissance, the pump configuration was changed at some 

point after initial construction. The PBLS has three (3) Flygt centrifugal pumps, model 3171. 

Figure 3-2. Pebbly Beach Lift Station and Centrifugal Pumps 

   



  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

 CITY OF AVALON  SANITARY SEWER COLLECTION SYSTEM 

PAGE 11  

A pump test was performed in August 2011 on both the CLS and the PBLS pumps, which noted, the cast 

iron impellers were extensively deteriorated due to the highly saline wastewater. Since that time, Environ 

Strategy has rebuilt the pumps (new seals, lubricant, etc.) and replaced the impellers with new chrome 

blades that are better suited for the high TDS wastewater.  This proactive O&M program has increased 

pump longevity, reliability, and efficiency. One of the several advantages of converting the saltwater 

system into a recycled water system is the increased useful life of the sewer lift stations. 

3.3 Wastewater Treatment Facility 
The WWTF, as shown in Figure 3-3, was originally constructed in 1973 with major improvements in 1987. 

From 1988 to 2011, United Water Services operated and maintained the WWTF and sewer collection 

system. Since February 2011, ES has taken over O&M duties. A unique characteristic of Avalon’s 

wastewater is the salinity or high level of TDS due to the use of saltwater for Avalon’s toilet flushing 

system.  The high TDS in the wastewater causes several problems for the WWTF, which consists of 

increased corrosion of metals and concrete, reduced oxygen transfer capability, and unique sludge 

dewatering characteristics. 

The WWTF has an average dry weather design capacity of 1.2 million gallons per day (mgd).  Under 

emergency circumstances, it can treat up to a rate of 2.0 mgd for a short period of time.  The treated 

wastewater is discharged to the Pacific Ocean through an ocean outfall approximately 400 feet off Pebbly 

Beach at a depth of approximately 130 feet below the surface. The WWTF consists of the following unit 

processes: rotary drum screens, grit chamber, trickling filter, extended aeration, secondary clarifiers, and 

chlorination. Figure 3-4 illustrates the existing WWTF’s process flow schematic and Figure 3-4 illustrates 

a plan view of the WWTF.  Further details related to design of each unit process are described in the 

following subsections. 

Figure 3-3. Avalon Wastewater Treatment Facility 

 
       Source: Catalina Island Blog Website 



  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

 CITY OF AVALON  SANITARY SEWER COLLECTION SYSTEM 

PAGE 12  

3.3.1 Headworks 

The existing headworks consists of two (2) rotary drum screens (1 duty + 1 standby) to remove large solids. 

Each screen has a hydraulic capacity of 1,750 gpm and is operated by a two speed motor. The screened 

wastewater flows into an aerated grit chamber, which consists of three chambers. The grit is removed 

from each chamber with an air lift and placed in a grit settling channel located at grade. When the channel 

becomes full with grit, the grit is vacated and placed on the sludge drying beds for further dewatering. 

The grit chamber pump is a 3-inch diameter air lift with a capacity of 100 gpm and 2 feet of lift. The air 

flow rate per lift is 8 scfm. The maximum daily flow rate capacity of the three hoppers is 55 ft3. 

3.3.2 Trickling Filter 

The trickling filter is used to provide biological wastewater treatment utilizing a non-submerged fixed-film 

biological reactor using plastic packing over which wastewater is distributed continuously. Biological 

treatment occurs as the liquid flows over the attached biofilm. The existing trickling filter is 29 feet by 19 

feet with a media depth of 18 feet. Three (3) feed pumps (2 duty + 1 standby) supply wastewater from 

the grit chamber effluent to the filter. Each pump has a capacity of 210 gpm with 30 feet of head. The 

filter is operating as a super high rate filter with a typical five day biological oxygen demand (BOD5) 

removal efficiency of 65-80%. 

3.3.3 Aeration Basins and Secondary Clarifiers 
Aeration basins are used to provide biological wastewater treatment in which microorganisms are 

responsible for the conversion of the organic matter or other constituents in the wastewater to gases and 

cell tissues are maintained in suspension within the liquid. Air is introduced to the process via blowers to 

provide dissolved oxygen for the microorganisms’ growth.  Secondary clarifier is a settling tank built with 

mechanical means for continuous separation and removal of solids/biomass produced in the biological 

process in the aeration basins. There are three (3) aeration basins, 40 feet by 40 feet with a 13 feet side 

water depth, which are operated in series. The basins operate as a conventional aeration system with 

nitrification in the summer and as an extended aeration system with nitrification in the winter. The design 

criteria for aeration basins during peak season include the applied BOD5 loading rate of 22-27 lb/day per 

1,000 ft3 and hydraulic detention time of 10-12 hours. The three (3) secondary clarifiers are rectangular 

(50 feet by 12 feet) and have a water depth of 8 feet. The design criteria for the secondary clarifiers during 

peak season include the overflow rate of 500-600 gpd/ft2 and solids loading rate of 0.64-0.68 lb./hr.ft2. 

3.3.4 Chlorine Contact Basin 

Chlorine contact basin is used to ensure proper contact time for disinfection of secondary treated effluent 

using calcium hypochlorite solution in order to maintain approximately 1.0 to 2.0 mg/L of free residual 

chlorine in the system. The existing chlorine contact basin consists of a rectangular serpentine concrete 

structure with total volume of approximately 21,000 gallons (dimensions: 25’ L x 10’ W x 11’ D). Chlorine 

is injected in the chlorine contact basin influent in form of calcium hypochlorite solution, which is prepared 

onsite for the disinfection of the treated wastewater. The chemical feed system includes one (1) metering 

pump with the capacity of 3.2 gph and a polyethylene storage tank. 

3.3.5 Gravity Thickener 

Gravity thickening is accomplished in a tank for removal of water from sludge (Waste Activated Sludge) 

to achieve reduction in the volume of sludge for greater efficiency in subsequent processes. The dilute 



  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

 CITY OF AVALON  SANITARY SEWER COLLECTION SYSTEM 

PAGE 13  

sludge is fed to the gravity thickener tank to settle and compact, and the thickened sludge is withdrawn 

from the bottom of the tank. The thickened sludge would be pumped to the aerobic digesters for further 

treatment prior to the final solids dewatering process. The existing gravity thickener is 16.7 feet in 

diameter and has a sidewall depth of 5.5 feet to thicken the waste activated sludge (WAS) prior to aerobic 

digestion process. The gravity thickener was designed for the unthickened sludge concentration of 

approximately 0.5-0.6% and thickened sludge concentration of approximately 2% during the peak season. 

3.3.6 Aerobic Digesters 

Air is introduced to the process via blowers to provide dissolved oxygen for the microorganisms’ growth. 

Two (2) aerobic digesters (23.5 feet by 25 feet with a depth of 13 feet) treat the thickened sludge from 

the gravity thickener effluent. The design criteria for the aerobic digesters include solids retention time of 

14 days and solids loading rate of 0.07 lb/day per cubic feet. 

3.3.7 Solids Processing 
Solids processing is a physical unit operation used to reduce the moisture content of the sludge from the 

aerobic digestion process. This dewatering process is achieved by utilizing a centrifuge system, which is 

one of the mechanical devices for dewatering. The centrifuge system is a high speed process that uses the 

force from rapid rotation of a cylindrical bowl to separate solids from liquid. The existing solids processing 

facilities include centrifuge systems and a polymer feed system. There are two (2) centrifuge systems (1 

duty + 1 standby) capable of dewatering sludge to approximately 20-25% (by weight) solids cake. 

Discharge cake from the centrifuge is conveyed to the sludge drying beds where the material is further 

dewatered by evaporation for approximately 2-3 weeks (weather permitting) before it can be disposed of 

in the landfill. 

3.3.8 Sludge Drying Beds 

The final step of the dewatering process consists of sludge drying beds, approximately 9,000 square feet 

in size.  The beds utilize natural sunlight to evaporate moisture from the sludge to produce a solids content 

of approximately 50 percent (by weight) for final disposal at the Pebbly Beach landfill.  Sand is sometimes 

added to the sludge to assist in achieving the solid content.  If the solids content is 55 percent, the landfill 

can use it as daily cover. 

  







 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

THIS PAGE INTENTIONALLY LEFT BLANK 





 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

THIS PAGE INTENTIONALLY LEFT BLANK 





 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

THIS PAGE INTENTIONALLY LEFT BLANK 



  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

 CITY OF AVALON  POTABLE WATER SYSTEM 

PAGE 21  

4.0 Potable Water System 
The potable water system for Santa Catalina Island is owned and operated by Southern California Edison 

(SCE). Avalon uses both groundwater and seawater desalination as sources for potable water. The major 

water facilities on the Island that specifically serves Avalon are illustrated in Figure 4-1 and listed below: 

▪ 1 Open top raw water storage reservoir (Middle Ranch Reservoir)) 

▪ 3 Groundwater wells for potable use (Middle Ranch Wells) 

▪ 1 Covered treated water reservoir (Wrigley Reservoir) 

▪ 6 Storage tanks 

▪ 2 Seawater desalination units 

The other water systems shown in Figure 4-1, including the Toyon well and tank, supply smaller 

cities/retreats on the island such as Two Harbors, the Catalina Airport (AVX), and Whites Landing which 

do not affect the Avalon water system. 

Figure 4-1. Potable Water System 

 
    Source: Southern CA Edison Catalina Island Potable Water System Fact Sheet 

4.1 Potable Water Demands 
Table 4-1 below provides the potable water demand for Avalon.  Potable water resources and their 

availability in the future are threatened by changing climatological conditions, increasing population 

growth, potential contamination, and other external factors. As potable water supplies dwindle, the cost 



  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

 CITY OF AVALON  POTABLE WATER SYSTEM 

PAGE 22  

of fresh water continues upward with availability for non-potable water uses steadily decreasing.  Several 

states have adopted or are considering regulations that mandate the use of recycled water for non-

potable uses in locations where it is readily available and in close proximity to potential users. 

Table 4-1 City of Avalon (SCE) Potable Water Demands  
Year 2014         

Utility Category JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV DEC Yearly 

Residential 3.0 3.3 3.8 4.3 4.2 4.7 5.9 4.1 4.3 3.1 2.6 2.7 46.0 

Commercial 3.6 2.9 3.3 4.4 3.9 4.8 5.9 5.9 4.9 3.8 3.0 2.2 48.6 

Public Agency 0.5 0.3 0.2 0.5 0.4 0.5 0.6 0.6 0.4 0.4 0.4 0.4 5.2 
[...]
6. Any other irrigation use not specified in this section and not prohibited by other sections of the 

California Code of Regulations.”  

In Avalon, several sites exist that could substitute their use of potable water with recycled water for 

irrigation purposes. Table 5-2 lists Avalon’s largest consumers of water for irrigation. The largest demand 

belonging to the Avalon Golf Course.  In addition to the large irrigation demands, several potential smaller 

demands exist, like the planters along Crescent Avenue and Casino Way. 

Table 5-2 Avalon Irrigation Demands 

Location Quantity (gpd) 

Avalon Golf Course 53,600 

Joe Machado Field 4,700 

Avalon Cemetery  6,800 

City Park  3,000 

Mole Park 2,000 

Total 70,100 

Based on data from City of Avalon 

 

 





  RECYCLED WATER SUB-/ ENERGY SUSTAINABILITY PLAN STUDY 

 CITY OF AVALON  RECYCLED WATER 

PAGE 33  

5.2.3 Indirect or Direct Potable Reuse (IPR / DPR) Considerations 

Potable reuse involves treatment of wastewater with the express purpose of converting it into a source 

of potable water. There are two forms of potable reuse: 

(1) Indirect Potable reuse (IPR), in which treated wastewater is introduced into an environmental 

buffer (e.g., a groundwater aquifer or surface water reservoir, lake, or river) before the blended 

water is introduced into a water supply system; and  

(2) Direct Potable Reuse (DPR), in which highly treated wastewater is introduced at various locations 

into an existing potable water supply system. 

Indirect Potable Reuse 

In an IPR process, Advanced Treated Water (ATW) or tertiary effluent is introduced into an environmental 

buffer before being withdrawn for potable purposes. The purpose of the environmental buffer is to 

provide storage and transport; however, the environmental storage of highly treated water, if not 

stabilized or mixed with other water, can also add contaminants and degrade the water (e.g., dissolution 

of metals from groundwater aquifer or microbial and other contaminants in surface impoundments). 

In Figure 5-2(a), the environmental buffer is a groundwater aquifer. The advanced treated water can be 

applied by spreading or direct injection, whereas tertiary effluent is applied by spreading to take 

advantage of soil aquifer treatment. IPR through the recharge of groundwater aquifer has been practiced 

in California for several years, including the Orange County Water District’s Groundwater Replenishment 

System (GWRS). In addition, Padre Dam Municipal Water District is currently conducting the Advanced 

Water Purification Demonstration Project for potable reuse from recycled water. The Orange County 

GWRS injection wells are located at the Talbert Gap Barrier area with at least 12 months of retention time 

for the recycled water in the groundwater basin before the water is extracted for drinking purposes, and 

a minimum horizontal separation of 2,000 feet between the Talbert Gap Barrier injection wells and all 

potable water wells. Other Orange County GWRS injections wells are located at the Kraemer/Miller Basin 

with at least 6 months of retention time and a minimum separation of 500 feet between the Basin and 

any potable water wells in the area. 

In Figure 5-2(b), a surface water reservoir or other water body serves as the environmental buffer. It is 

important to note that when the volume of the reservoir or other water body does not meet required 

dilution and storage requirements, the proposed IPR project becomes a DPR project.  

California has adopted regulations for groundwater recharge IPR projects that address both pathogen and 

chemical constituents. For pathogens, the California State Water Resources Control Board (SWRCB) 

Division of Drinking Water (DDW) requires IPR treatment to achieve at least 12-log reduction of enteric 

virus, 10-log reduction of Giardia cysts, and 10-log reduction of Cryptosporidium oocysts from raw 

wastewater. Log reduction credits may be applied to all treatment processes provided. The regulations 

also include limits for chemical constituents (e.g., MCLs), notification levels (NLs), and other constituents 

specified by DDW.  

 



  RECYCLED WATER SUB-/ ENERGY SUSTAINABILITY PLAN STUDY 

 CITY OF AVALON  RECYCLED WATER 

PAGE 34  

Figure 5-2. Flow Diagrams for IPR Applications 

 
Source: WateReuse Research Foundation; Framework for Direct Potable Reuse 

Direct Potable Reuse 

There are two forms of DPR in use today: one involves advanced treated water (ATW), and other involves 

finished water. Both forms are illustrated in Figure 5-3 as follows: 

▪ In Figure 5-3(a), ATW is introduced with or without the use of an engineered storage buffer (ESB) 

into the raw water supply immediately upstream of a drinking water treatment facility (DWTF). 

To date, permitted operational DPR projects in the United States involve this form of DPR. 

▪ In Figure 5-3(b), finished water is directly introduced with or without the use of an ESB into a 

potable water supply distribution systems, either downstream of a DWTF or within the 

distribution system. 

Currently, federal regulations do not exist specifically for DPR, and no state has yet to develop specific 

regulations for DPR. California has existing regulations for IPR via groundwater recharge and is in the 

process of developing criteria for surface water reservoir augmentation. The California Water Code (CWC) 

requires California to adopt IPR regulations for surface water augmentation by the end of 2016. 

Furthermore, the CWC requires that the Division of Drinking Water (DDW) of the California State Water 

Resources Control Board (SWRCB) investigate the feasibility of developing criteria for DPR and provide a 

final report on that investigation to the legislature by the end of 2016. 

 

 



  RECYCLED WATER SUB-/ ENERGY SUSTAINABILITY PLAN STUDY 

 CITY OF AVALON  RECYCLED WATER 

PAGE 35  

Figure 5-3. Flow Diagrams for DPR Applications 

 
Source: WateReuse Research Foundation; Framework for Direct Potable Reuse 

  



  RECYCLED WATER SUB-/ ENERGY SUSTAINABILITY PLAN STUDY 

 CITY OF AVALON  RECYCLED WATER 

PAGE 36  

THIS PAGE INTENTIONALLY LEFT BLANK 

 

 



  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

 CITY OF AVALON  RECYCLED WATER TREATMENT ALTERNATIVES 

PAGE 37  

6.0 Recycled Water Treatment Alternatives 

6.1 Introduction 
The secondary treated wastewater at Avalon’s WWTF must be further processed to achieve the desired 

effluent quality before it can be used for beneficial reuse as discussed in Chapter 5 of this report.  Tertiary 

treatment consisting of coagulation, filtration, and disinfection will be required to meet the performance 

objectives of the California Recycled Water Criteria (Disinfected Tertiary Title 22 Recycled Water) as 

described in Chapter 5 of this report.  The tertiary treatment system will be designed to have an average 

dry weather design capacity of 1.2 million gallons per day (mgd), which is the current treatment capacity 

of the WWTF.  The potential uses of the 1.2 mgd of recycled water is provided in Table 6-1 below.   

Although the WWTF is designed to produce 1.2 mgd of treated wastewater, the current average 

wastewater flow is approximately 0.41 mgd with a peak of approximately 0.68 mgd as shown in Table 3-1, 

which is due to highly encouraged water conservation since the City of Avalon, in addition to the entire 

State of California, is experiencing an extreme 5-year drought.  Therefore, under existing conditions, the 

recycled water produced would only be capable of fulfilling the saltwater system demand of 

approximately 0.39 mgd for urinal flushing and fire suppression, as shown in in Table 2-1. 

Table 6-1 Potential Recycled Water Demand Uses  

Potential Use Demand, mgd 

Toilet / Urinal Flushing and Fire Suppression 0.39 

Irrigation 0.07 

IPR/DPR 0.74 

Total 1.20 

6.2 Tertiary Treatment Processes 

In the following subsections, tertiary treatment requirements are described for filtration, disinfection, and 

solids processing.  

6.2.1 Filtration System 

Tertiary filters are designed to provide additional polishing of secondary treated wastewater to remove 

suspended organic and inorganic solids. Addition of coagulant upstream of the filtration system would aid 

in the removal performance of the filter for suspended solids removal. Four filtration alternatives have 

been considered for evaluation for this project. These include the following systems: 

▪ Multi-Media Gravity Filters 

▪ Multi-Media Pressure Filters 

▪ Cloth Disk Media Filters 

▪ Immersed Membrane Filters 

Each filtration system alternative is discussed in detail in the following subsections. The conceptual design 

criteria for each alternative are summarized in Table 6-2 . 



  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

 CITY OF AVALON  RECYCLED WATER TREATMENT ALTERNATIVES 

PAGE 38  

Multi-Media Filtration 

Multi-Media filtration is one of the most common and effective methods for removal of suspended 

organic and inorganic solids from water. Common filter materials used in the filters are silica sand, crushed 

anthracite coal, and garnet or ilmenite. These media can be used alone or in dual and triple combinations. 

A number of properties of a filter medium are important in affecting filtration performance and also in 

defining the medium. These properties include size, shape, density, and hardness. The porosity of the 

granular bed formed by the grains is also important. 

Table 6-2 Conceptual Design Criteria for Filtration Alternatives 

Process 
Component 

Multi-Media 
Gravity Filter 

Cloth Disk 
Media Filter 

Multi-Media 
Pressure Filter 

Membrane 
Filter 

Filtration 

▪ No. of Filters: 3 

▪ Filtration Rate: 
4 gpm/ft2 
w/1 unit offline 

▪ Dimensions(each): 
10.5’ (L) x 10.5’ (W) 

▪ No. of Units/Disks: 3/6  

▪ Hyd. Loading Rate: 
4 gpm/ft2 
w/1 unit offline 

▪ Dimensions (each): 
12’ (L) x 10’ (W) 

▪ No. of Filters: 3 

▪ Filtration Rate: 
4 gpm/ft2 
w/1 unit offline 

▪ Dimensions (each): 
12’ Diameter 

▪ No. of Units: 3 

▪ Design Flux Rate: 
20 gfd 
w/ 1 unit offline 

▪ Dimensions (each): 
12’ (L) x 10’ (W) 

Backwash 
Waste Stream 

▪ Daily Volume: 
20,000 – 40,000 gpd 

▪ Daily Volume: 
10,000 – 20,000 gpd 

▪ Daily Volume: 
20,000 – 40,000 gpd 

▪ Daily Volume: 
60,000 – 120,000 
gpd 

 

Granular media filtration involves a variety of complex mechanisms to achieve particulate removal. 

Transport mechanism brings the small particles from the bulk of the fluid within the interstices close to 

the surfaces of the grains. As particles approach the surface of a grain, or previously deposited solids on 

the grain, short-range surface forces must be favored for attachment to occur. The collision and 

attachment process is comparable to coagulation of destabilized particles. Chemical pretreatment with 

coagulants aids in particulate removal in depth filtration. Coagulants serve to flocculate the colloidal-sized 

particles into larger particles, which enhance the removal efficiency. 

The filters are classified in two basic hydraulic types: gravity and pressure. Gravity filters are open to the 

atmosphere, and flow through the medium is achieved by gravity. Pressure filters utilize a pressure vessel 

to contain the filter medium. Water is delivered to the vessel under pressure and leaves the vessel at 

slightly reduced pressure due to headloss through the system.  

The preliminary design criteria for both gravity and pressure filtration systems are presented in Table 6-

2.  For this situation, both filters would be designed to backwash once per day, for approximately 20 

minutes, with backwash being supplied by backwash supply pumps.  

Cloth Disk Media Filtration 

The cloth disk media filter involves the use of a cloth membrane as the filter medium. The cloth membrane 

is a simple random weave fabric that is used to separate the particles from the fluid to be filtered. The 

density and thickness of the filter cloth is selected according to the characteristics of the influent 

wastewater and desired effluent quality. Disks covered by the cloth media are mounted vertically to a 

common hollow tube. The number of disks mounted on the tube can be varied depending on the filtration 

area required. Wastewater passes through the cloth media, and enters inside the filter disks. Filtered 

effluent is conveyed through the hollow tube. The filter is quiescent during the filtration operation, which 



  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

 CITY OF AVALON  RECYCLED WATER TREATMENT ALTERNATIVES 

PAGE 39  

allows larger particles to 

settle to the bottom of the 

tank. The sedimentation of 

larger size particles within 

the filter basin decreases the 

amount of solids to be 

filtered. Figure 6-1 illustrates 

a typical configuration of a 

cloth disk media filter. 

The pressure loss across the 

membrane increases as 

more particles are 

accumulated and a mat is 

formed on the surface of the 

membrane. The backwash 

operation is started when 

the terminal headloss (usually 12 inches of water) or a certain run time is reached. Accumulated particles 

are removed from the surface of the cloth media by liquid suction applied to each side of the disk. Disks 

rotate slowly (approximately one revolution per minute) allowing each segment to be cleaned. A 

backwash vacuum shoe is mounted on each side of the filter disk. The accumulated solids are vacuumed 

from the media as the disk rotates past the shoes. Filtration occurs through the remainder of the filter 

disk resulting in continuous filtration operation. The vacuuming effect is created through the use of a 

backwash pump. Filtered water is used for backwash, therefore a separate clean water tank is not 

required as part of the backwash system. Disks are usually backwashed in multiples of two. Large particles 

which have settled in the filter basin are removed through sludge assembly piping connected to the 

backwash pumps. The backwash system typically consists of one to two backwash pumps (depending on 

the number of disks within the filter basin), sludge assembly piping, motorized valves, and associated 

piping. The backwash system is often located to the side of a filter basin in a pump gallery at the same 

elevation as the filter disks.  

The conceptual design criteria for the cloth-media disk filter alternative are presented in Table 6-2. The 

cloth disk filter system would consist of three filter units. These filter units would be programmed so that 

each filter would backwash approximately 8 hours apart from each other under normal operational 

conditions. 

Immersed Membrane Filtration 

Micro-filtration (MF) and ultra-filtration (UF) membranes are being widely used as tertiary treatment for 

secondary effluent. Membrane filtration operates on the principle of particle separation based on a pore 

size and pore size distribution. Membranes are made of a number of materials such as ceramic, polymers, 

and sintered metals. Polymeric membranes are the most common membranes in water and wastewater 

applications. 

Figure 6-1. Cloth-Media Disk Filter Schematic (AquaDisk System) 

 



  RECYCLED WATER / ENERGY SUSTAINABILITY SUB-PLAN STUDY 

 CITY OF AVALON  RECYCLED WATER TREATMENT ALTERNATIVES 

PAGE 40  

Membranes require trans-membrane pressure to drive the clean water through the membrane, leaving 

behind the concentrate containing the separated particles and solids. The trans-membrane pressure 

required to operate membrane plants can be induced by pressure or by vacuum.  

Vacuum driven hollow fiber 

membranes are configured 

as outside-in hollow fiber MF 

or UF modules immersed in 

the feed wastewater. The 

membranes operate under a 

small suction pressure (-2 to -

5 psi) created within the 

hollow fibers by a permeate 

pump. The treated water 

passes through the 

membrane, enters the 

hollow fibers and is pumped 